
SPARE PARTS LIST
PAGE 1

MODEL NO. BHX2500

ITEM PART NO. DESCRIPTION QTY NOTE
001 0736289980 CAUTION LABEL   1
002 6659500200 PROTECTOR LABEL   1
003 6609513200 CAUTION LABEL   1
004 6655500000 Csúszásgátló BHX2500   1
005 6655001000 SWITCH  COMPLETE   1
006 6651500500 Friction pubber   1
007 6651014000 Burkolat hátsó   1
008 0630029730 CONTROL CABLE   1
009 6655500301 THROTTLE LEVER   1
010 0043605300 Csavar RST250/RBC250/220/RB   3
011 6651003000 Impeller  compl.   1
012 0043606200 Csavar M6x20 BHX2500   2
013 6651010000 Burkolat elso /BHX2500   1

INC.14-16
014 6655500100 Cruise lever   1
015 6655500200 Spring   1
016 0150049840 TAPPING SCREW  4x16   1
017 0150059760 Csavar 5x16  10
018 6601503400 Külso biztosító gyuru RBL250   1
019 6601502704 Protector  newer   1
020 6601503500 Gumi alátét RBL250   1
021 0043604253 SCREW ASSEMBLY M4X25(W,SW)   1
022 0150059760 Csavar 5x16   1
023 0031205003 WASHER   1
024 6601503001 Rugó RBL250   1
025 6601503100 Tengely RBL250   1
026 0150059760 Csavar 5x16   3
027 6656500100 PLUG COVER   1
028 5926501600 OIL GUARD   1
029 5926017000 FUEL TANK CAP ASS'Y   1
030 0140049770 Csavar M4x16   2
031 6249501501 STRAP   1
032 0851189950 TUBE   1
033 0561059990 Tömloszorító bilincs RBC220/22   1
034 5236503900 Szuro RST250/RBC250/220/RBL   1
035 0150059760 Csavar 5x16   3
036 0031205003 WASHER   3
037 6653500000 FUEL TANK   1
038 6656500300 Burkolat BHX2500   1
039 0043605160 SCREW ASS'Y  M5x16(w,sw)   3
040 5921004001 ROCKER COVER COMPLETE   1
041 0650109950 Gyújtógyertya CMR6A EM4250   1
042 5921500800 Gasket   1
043 5921011002 CYLINDER BLOCK SET   1
044 5921501800 CHECK VALVE   2
045 5926500300 Oil Weight   1
046 5926500200 Oil tube   1
047 0561059970 Hose Clamp   1
048 0119059510 SOCKET HEAD BOLT  M5x14   8
049 5921500700 Gasket   1
050 5921500502 Camgear Cover   1
051 0043605140 Csavar M5x14 RBC250/220/RB   3
052 0240139950 O RING   1
053 0043605120 SCREW ASS'Y  M5x12   1
054 5926021000 OIL PIPE COMPLETE   1
055 5926501700 Olajsapka BHX   1
056 0213229990 Tömítés BHX   1
057 5926501500 Olajsapka BHX   1



SPARE PARTS LIST
PAGE 2

MODEL NO. BHX2500

ITEM PART NO. DESCRIPTION QTY NOTE
058 5926500100 CASE GASKET   1
059 5921501000 Lead Valve   1
060 5921501100 Retainer Plate   1
061 0119049980 SOCKET HEAD BOLT  M4x10   1
062 5926500000 OIL CASE   1
063 0119059510 SOCKET HEAD BOLT  M5x14   4
064 5922004000 Alkatrész/BHX2500   1
065 0565089970 Szorítókapocs RST250/RBC250/22   2
066 5922500900 Alkatrész/BHX2500   1
067 5232502600 DugattyúCsapszeg RST250/RBC250   1
068 0440129960 Szimering L  EM4250   1
069 5421500500 CLIP   1
070 0323039990 WOODRUFF KEY   1
071 5922003000 CRANK SHAFT ASS'Y   1
072 0440109970 Szimering S  EM4250   1
073 5933002000 Szelep himba /BHX2500   2
074 5923500700 Nyomórúd /BHX2500, EM4250   2
075 5923501300 SPRING RETAINER   2
076 5923501200 VALVE SPRING   2
077 5933500100 Rocker Shaft   1
078 5923501500 Alkatrész/BHX2500   1
079 5923501400 Alkatrész/BHX2500   1
080 5921501400 Alkatrész/BHX2500   2
081 5933003000 Cam Gear Ass'y   1
082 5923500501 CAM GEAR SHAFT   1
083 5923500600 Cam Lifter Shaft   1
084 5923500001 Cam Lifter   2
085 5925001002 Berántófedél EM4250   1

INC.86-93
086 5195500000 PULLEY   1
087 5195002060 SET SCREW   1
088 5195002100 SWING ARM   1
089 5195002110 COLLAR   1
090 5925001030 REEL   1
091 5215002030 Spirál rugó EM4250   1
092 5225004020 Handle   1
093 5925001050 STARTER ROPE   1
094 6659503300 MODEL LABEL   1
095 0140049770 Csavar M4x16   2
096 5923504700 INSULATOR GASKET   1
097 5923018000 INSULATOR ASSY   1
098 0149069972 ADJUST SCREW   1
099 0119059870 SOCKET HEAD BOLT M5X18   2
100 5923501900 Porlasztó tömítés   1
101 0119059780 Imbuszcsavar M5x12 RBC225/25   1
102 5926022001 CARBURETOR  BHX2500 new   1

INC.103,105-119
103 5936025010 BODY ASSEMBLY-PUMP   1

INC.104
104 5016004010 Szuroszita RBL250/RBC225/255   1
105 5236046040 Membrán   1
106 5266009010 Metering Diaphragm Ass'y   1
107 5236046140 AIR PURGE BODY ASS'Y   1
108 5246001150 PRIMER PUMP   1
109 5236046050 PRIMER PUMP COVER   1
110 5236046010 Pump Cover Screw   4
111 5206008030 Trapézfeju csavar RBL250/RBC22   2
112 5236018040 Forgórész RBL250/RBC225/255   1



SPARE PARTS LIST
PAGE 3

MODEL NO. BHX2500

ITEM PART NO. DESCRIPTION QTY NOTE
113 5426005030 WASHER   1
114 5316005120 Gyuru RBL250/RBC225/255   1
115 5926002020 PUMP SPRING   1
116 5246001010 O-gyuru RBL250/RBC225/255   1
117 5256065010 JET   1
118 5926002040 PUMP GASKET   1
119 5246001040 Szivattyúmembrán RBL250/RBC22   1
120 0561080010 HOSE CLAMP   1
121 5921500900 Breather Pipe   1
122 5933502100 Pipe   1
123 5933001000 Tisztító lemez BHX2500   1

124-132
124 5923502200 Szivatókar EM-4250   1
125 0240159990 O RING  P15   1
126 5933005000 Légszurotartó   1
127 5923502400 CHECK VALVE  (1)   1
128 0240139970 O RING  P14   1
129 5923502500 CHECK VALVE PLATE   1
130 5316500701 CHECK VALVE   1
131 5923503500 Gasket Separator   1
132 5933501600 SEPARATOR PLATE   1
133 5933500900 Belso szuro BHX2500   1
134 5933501200 Légszuro külso   1
135 5933500800 Levegoszuroház  EM4250   1
136 0140059480 SCREW ASS'Y  M5x14   1
137 5923503100 SCREW  M5x68  (W, SW SUS)   2
138 5923502600 Plate   1
139 0213069990 Tömítés RBC230   1
140 5923502301 Choke Plate   1
141 0119059520 SOCKET HEAD BOLT  M5x40   2
142 5923014001 EXHAUST MUFFLER   1

INC.143
143 5923008011 Spark Arrester   1
144 5923504300 MUFFLER GASKET   1
145 5927010000 Wire  1   1
146 5927011000 Wire  2   1
147 5927500100 PLUG CAP   1
148 0654009931 Rugó a gyertyacsatlakozó sapká   1
149 5927012011 Gyújtás/BHX2500   1
150 0043704200 SCREW ASS'Y  M4x20   2
151 0130069940 BOLT ASS'Y  M6x16(W,SW)   1
152 5927500200 FLYWHEEL   1
153 6659500901 PIPE   1
154 6659501000 END PIPE   1
156 5923504600 INTAKE PIPE   1
157 0062610101 O RING   1
A01 6909059000 Tool   1
E01 6609508500 Tömloszorító bilincs RBL250   1



SERVICE DRAWING
PAGE 1

MODEL NO. BHX2500



SERVICE DRAWING
PAGE 2

MODEL NO. BHX2500



SERVICE DRAWING
PAGE 3

MODEL NO. BHX2500



SERVICE DRAWING
PAGE 4

MODEL NO. BHX2500



SERVICE DRAWING
PAGE 5

MODEL NO. BHX2500



SERVICE DRAWING
PAGE 6

MODEL NO. BHX2500



SERVICE DRAWING
PAGE 7

MODEL NO. BHX2500



SERVICE DRAWING
PAGE 8

MODEL NO. BHX2500



SERVICE DRAWING
PAGE 9

MODEL NO. BHX2500



SERVICE DRAWING
PAGE 10

MODEL NO. BHX2500


